
SPARE PARTS RG‐100
No. on drawing Item No. Description Pcs
10 83038 PESTLE HALLDE 1
20 1165 FEED CYLINDER COMPL. 1
30 1307 FEEDER PLATE COMPL. INCL SHAFT 1
40 10643 MAGNET DIA. 8X6 1
50 1054 PIN 1
60 10262 SEAL RING V‐18S 1
70 1290 GUIDE PIN 1
80 1308 KNIFE CHAMBER 1
90 1039 SCREW L=316 4
100 10272 RUBBER SEAL WASHER 15X24X7 1
110 1037 LOCK HANDLE 1
120 1038 SLEEVE 1
125 1091 LOCKING HANDLE COMPL 1
130 1073 ACTIVATOR  CE/ STD 1
131 1036 AKTIVATOR 1
140 10275 LOCKING WASHER RS 4 1
150 10259 RUBBER SEAL WASHER 18X30X7 1
160 1031 KNIFE SHAFT 1
170 10258 LOCK RING 17 1
180 10255 BALL BEARING 6203‐2RS 2
190 10278 SPACING WASHER PS 28X40X0,3 1
200 1032 BALL BEARING COVER 1
210 1035 BRAKE DISC 1
220 1029 SPRING 1
230 14907 PIN FRP 6X28 STEEL 1
240 1021 PLANETARY CARRIER 1
250 1024 PLANET WHEEL 3
260 10274 LOCKING WASHER 12X21 3
270 14156 SCREW MF6S M5X10 10.9 1
280 10296 CUP SPRING 18X8.2X0.7 1
290 1022 GEAR RING 1
300 14343 SCREW MCS M5X12 70 3
301 14085 LOCK WASHER FBB 5,1 A2 7
320 15354 MAGNETIC SWITCH HM‐S‐16 1
330 1101 MICROSWITCH UNIT COMPL. CE 1
331 1386 MICROSVITCH UNIT COMPL. STD 1
332 15687 MIKROSWITCH POSITIV ACCTION 1
340 1096 LOUVER KIT 1
350 14248 SCREW KFX‐H ST3,5X9,5 A2 70 6
360 81066 PESTLE 1
370 1155 TUBE 1
380 1267 NUT,DOMED HEAD M5 4
390 10273 RUBBER FOOT SJ 5023 BLACK 4
400 15370 SUPPLY CORD 403835‐HM EUR 1
401 15377 SUPPLY CORD BS/2.5MS UK 1
402 15278 SUPLY CORD 439/2.4MG SJT 1



555 15397 CAPACITOR FOR MOTOR 220/240V 1

410 83032 EJECTOR PLATE 1
420 15623 CABLE RET. PR 18,5 METAL DIA12 1
421 15627 NUT PG11 1
422 15692 NUT PG 9 PLASTIC 1
423 15688 CABLE RETAINER, PG9 (8) 1
430 14374 SCREW MCS M8X20 A2 70 2
432 10306 PLUG 2
440 10043 HANDLE M443/140 1
450 14088 LOCK WASHER FBB 8.2 A2 2
460 14008 NUT M6M M8 A2 70 2
480 1365 MACHINE CASING BACK PART 1
481 1362 MACHINE CASING RIGHT PART 1
482 1364 MACHINE CASING LEFT PART 1
483 1363 MACHINE CASING FRONT PART 1
500 15657 PUSH BUTTON O COMPL. 1
510 15655 PUSH BUTTON I COMPL. 1
520 1315 MOTOR BRACKET COMPL. MOD.96 1
530 15521 CONT LC1‐K0610F7 110V 50/60 1
531 15522 CONTACTOR LC1‐KO610M7 220‐230V 1
532 15523 CONTACTOR LC1‐K0610U7 230‐240V 2
540 1104 WIRING LOOM UL AWG COMPL. 1
550 15384 FUSE T100MA 1
555 15397 CAPACITOR FOR MOTOR 220/240V      1
556 15394 CAPACITOR FOR MOTOR 110/120V 1
560 1088 MOTOR 110/120/1/60 COMPL. 1
561 1089 MOTOR 220‐230 50/60 COMPL. 1
562 1090 MOTOR 240 1 50 COMPL. 1
563 1200 MOTOR 400 3 50 COMPL. 1
570 1095 BASE PLATE COMPL. 1
580 1042 VENTILATION PLATE 1
590 15132 RC‐CIRCUIT B3‐110 110V 1
600 15133 RC‐CIRCUIT B3‐220 220V 1
601 15385 FUSE HOLDER 1
690 1305 KNIFE SHAFT WITH BEARINGS 1
700 1098 PLANETWHEELS AND GEARING KIT 1
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